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Notes for using this parts 
book 

1. This book was prepared based on 
information available in November 
1994. 

2. Parts are subject to changes in design 
without prior notice. 

3. Parts supplied as complete assemblies ,----- .., 
are circled by a dotted line L __ __ J. 

4. If the symbol * is found in the "Parts 
No." column, refer to the different 
parts list on page 31. 
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Hinweise zur Verwendung 
dieser Teileliste 

1. Dieses Buch basiert auf den 
Informationen vom November 1994. 

2. Modellanderungen sind vorbehalten. 

3. Die Teile, die als kompletter Satz r----.., 
geliefert werden, sind mit einer L ____ J 
gestrichelten Linie umrandet. 

4. Dieses Zeichen * in der Spalte "Parts 
No. (Teil-nummer)" verweist auf die 
Gesonderte Stuckliste aufSeite 31. 
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Notes sur I' utilisation de ce 
manuel depieces detachees 

1. Ce manuel a ete fait d'apres les 
renseignements valables au mois de 
Novembre 1994. 

2. Les pieces peuvent etre sujettes a des 
modifications sans preavis. 

3. Les pieces fournies en tant 
qu'assemblages complets sont 
encadrees avec un trait pointille 'r----., 
I I 
L-----' • 

4. Si le symbole * se trouve dans la 
colonne "Parts No. (N° de piece)" 
veuillez la vous referer a la liste de 
pieces annexe page 31. 
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B . Mecanisme de l'arbre superieur 1 
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M2. Mecanisme de l'enfilage inferiur 27 

Z. Accessoires . . . . . . . . . . . . . . . . . . 29 
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Notas para usar este 
Manual de Piezas 

1. Este libro ha sido compilado 
basandose en los datos de que se 
disponia en noviembre 1994. 

2. Las piezas quedan sujetas a cambios 
de disefto sin aviso previo. 

3. Las piezas suministradas como 
conjuntos completos se enmarcan con r----., 
una linea punteada L ____ J . 

4. De haber un simbolo * junto al 
"Parts No. (Nfunero de Pieza)", habra 
que mirar la lista de piezas separada 
de la pagina 31. 
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A. 3::1*(111~ I Machine body I Maschinengehause I Corps de Ia machine I Cuerpo de Ia maquina 

0 

REF.NO. CODE Q 'TY t:/ ;({ NAME OF PARTS 

2 145826001 3 11 'V { I) ;f { J'vtJ '') "f OIL CAP 
4 105337001 2?"):,3:..-?~ CUSHION ASSY 
5 105146001 2 :, ;( * :/6.35 SCREW, M6.35 
6 101091001 2 'V Jl-~? * :/ 6.2X26 WOOD SCREW, OVAL M6.2X26 
7 105341001 2 ;f, '7 ? '') :, 3 :,... BASE CUSHION 

B . J:.flkrl&11~ I Upper shaft mechanism I Obere Welle I 
Mecamsme de l'arbre superieur I Mecamsmo del eJe supenor 

1 
2 
3 
4 
5 

REF.NO. CODE Q 'TY t:;.... ;~ 1' 

1 05054000 1 '7 '7 ::; ? 
072620200 1 11 'V::;? '7 ?"6202 

1 05056000 1 ::; ? '7 ?';tit J: 

105057000 1 ::; ? '7 ?- ;t 1' J'v t: ;( 
181996009 1 ~J71J:,... "f Jr-7..? ~ 

UPPER SHAFT 

NAME OF PARTS 

0~ 072630200 1 1l 'V:;? '7 ?-6302 
105062001 1 1- ;( * :.17.94 

BALL BEARING, 6202 
BEARING SUPPORT 
OIL STOPPER 
BEARING CASE ASSY 
BALL BEARING, 6302 
SET SCREW, M7.94 
SCREW, M7.94 8 

9 
9-1 
9-2 
9-3 
9-4 
9-5 
9-6 
9-7 
10 

105063001 1 ~ ;( * :.17.94 
181980001 1 ;t 1' J'v 1l :,... ? ? ~ 
105064001 1 :t1'J'v11/? 
105065001 1 .:I. !J 3 '7 ?' 1' 'V t: 

105066001 1 .:I.1)3']J;"{"Vt:J ~'')~/ 

105067001 1 .:I. IJ 3 ry Jr { 7$1 

120311002 4 ~ ;( * :.13.57 
111193001 1 ;t 1' J'v? 7 7 $1 

105071001 1 ;f{ J'v$1 /?I\ '')~/ 

111194001 1 0 IJ / "f 

-2-

OIL TANKASSY 
OIL TANK 
OIL GAUGE WINDOW 
PACKING 
OIL GAUGE FLANGE 
SCREW, M3.57 
OIL FEEDING PIPE CAP 
OIL TANK PACKING 
ORING 

RM 

118-925-050 

RM 

118-925-109 

From the library of: Superior Sewing Machine & Supply LLC



C. ~H-111~ I Needle bar mechanism I Nadelstangenvorrichtung I 
Mecanisme de Ia barre a ai uille I Mecanismo de Ia barra de a u·a 

G--2o I _.., 
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(J 19 I 

L.~ 
14 

Q 

~ T ~~:.v 

~~ 2 1-3 5 1-2 4 6 7 

~~ 
D . ~ IJ M1~ I Feed mechanism ITransportvorrichtung I 

Mecanisme de l'entrainement I Mecanismo de Ia alimentation 
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C. $t-~1Kt I Needle bar mechanism I Nadelstangenvorrichtung I 
Mecan1sme de Ia barre a a1guille I Mecamsmo de Ia barra de aguJa 

REF.NO. CODE Q'TY 1:: :...- ;t. 1 NAME OF PARTS 

1 
1-1 
1-2 
1-3 
2 
3 
4 
5 
6 
7 
8 
9 
10 
13 
14 
16 
17 
19 
20 

0 21 
22 
23 

15 

15 

182102001 1 "'J;f.'Jt.- :.- :tJ:...--7 -S. THREADTAKE-UPLEVERASSY 
105074001 1 " 1J ;f-'7 -7 7 :...- -7 NEEDLE BAR CRANK 
105075001 1 " 1J ;f,'J -7 7 :...- -7 t-- :...- 11 :...- NEEDLE BAR CRANK ROD 
1 05076001 1 " 1) ;f. '7 1f ~ NEEDLE BAR CLAMP 
06267081 2 1 7 "':J3 .57·40X8 SCREW, PAN M3.57-40X8 
108896001 1 -7 ~ l::'f 12X12 (L = 33) WICK 12X12(L= 33) 
105363001 1 -7 ~ 1:: 'f (L = 20) WICK (L = 20) 
105077000 3 tffl~ WASHER 
105078001 1 /\ 1J;f.'77' / 1'1:tJ'7 ~ 7 NEEDLEBARGUIDESLIDEBLOCK 
105079001 1 " 'J;f.'J'P/1'1 NEEDLEBARGUIDE 
062681012 2 1' "' ~ 437-40X1 0 SCREW, PAN M4.37-40X10 
113605001 1 "'Jif.'7 NEEDLEBAR 
S18874001 1 "'J;f.'J ;t. ~JIIU NEEDLEBARBUSH(U) 
111024001 1 " 1J ;f, '7 ;t. ~ JIID NEEDLE BAR BUSH (D) 
100260001 2 t- ;t. ~ V5.95 SET SCREW, M5.95 
105073001 2 77~7'1~ t-;t.~ :/ 5 .95 SETSCREW, SOCKETM5.95 
100251001 2 t-;t.~ :/6.35 SETSCREW,M6.35 
111863001 1 '' 'J;f.'J-tz/ NEEDLEBARCORK 
140890009 1 ;t 1 Jil:tJ ·1 7 OIL CAP 
151927001 1 -77 '17-'JIJII 1- CLUTCH FELT 
113608000 1 -7 ~ 1:: 'f (L = 190) WICK (L = 190) 
109993001 1 "t- ;t. WICK NIPPER 

105072001 

109407001 

<ri~· r:f!O'J:~ ,Eij > 
1 7/t:/'77/'7 

</Q: 4mffl > 
1 7/t:/'77/'7 

<THIN, MEDIUM THICK MATERIALS> 
THREAD TAKE-UP CRANK 
<THICK MATERIALS> 
THREAD TAKE-UP CRANK 

RIV 

118-925-118 

0 

D. i* 1J f'!I!1Kt I Feed mechanism I Transportvorrichtung I 
Mecanisme de l'entralnement I Mecanismo de Ia alimentaci6n 

REF.NO. CODE Q'TY 1::/;1.1 NAME OF PARTS 

1 105157001 1 ~1"'-1"-/'l/1)/?~ LEVEL FEED ECCENTRIC WHEEL SET 
1-1 183182001 1 ~ 1 " 1 "' ;... 'l :...- 1) :...- ? ~ LEVEL FEED ECCENTRICWHEELASSY 
1-1-1 060670512 1 J{ 1 / I' 357-40X5 SCREW, BIND M3.57-40X5 
1-1-2 105161003 1 ifjj~ WASHER 
1-1-3 105162001 1 "- / 'l / I) / 7- 3 rJ i! '1 ~ :/ ADJUST SCREW 
1-2 105163001 2 'P~ 7 '1 ~ t- ;t.~:/ 5.95 SET SCREW, M5.95 
1-3 105164000 1 "' :...- 'l ;... 1) ;... ~ 1) - 7 ECCENTRIC WHEEL SLEEVE 
2 181966001 1 V3 '7 Jf"-/'l:...- •J:.-?~ FEED LIFTING ECCENTRICWHEELASSY 
2-1 181107001 1 "-/'l/l)/~:/·1~ ECCENTRIC WHEEL WITH SCREW 
2-1-1 100251001 2 t-;t.~:/ 6 .35 SET SCREW, M6.35 
2-2 105166000 1 "'-/'l/1)/~IJ-7 ECCENTRIC WHEEL SLEEVE 
3 180907001 1 ;t ? 1) 1( 1 :tJ ? ~ 7 ? ~ FEED BAR SLIDE BLOCKASSY 
3-1 109743001 1 ;t ? 1) 1( 1 ? ~ FEED BRACKET ASSY 
3-1-1 105168001 1 :/3'7'17 ~ 7~ FEED LIFTING FORK 
3-1-2 06268121 2 1 1'"'~437-40X1 2 SCREW, PAN M4.37-40X12 
3-1 -3 062681012 1 1'"'~ 437-40X1 0 SCREW, PAN M4.37-40X10 
3-2 105170001 1 ;t ? 1) 1( 1 :tJ -7 y~ FEED BAR SLIDE BLOCK 
4 S33750001 1 ;t ? 1) ~ 1 "' :...- 'l :...- v ? FEED BAR ECCENTRIC SHAFT 
5 081006070 1 0 1) /~P6 0 RING, P6 
6 151605001 1 1- ;t. ~ V5.95 SETSCREW, M5.95 

118-925-202 

- 4 -

RM 
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E . /- 1) ~1~ I Pulley mechanism I Gurtelradmechanismus I Poulie I Po lea 

__ 7 _7 _ 
~ 

--··----

2 

-5-

I 0 

0 

118-925-120 
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---- --------- ~- - ~ ~-~-

E. -:1- IJ rv11~ I Pulley mechanism I Gurtelradmechanismus I Poulie I Polea 

REF.NO. CODE Q'TY l::/;11' NAME OF PARTS R~ 

1 105131009 1 7-•J PULLEY 
2 105132001 2 1- ;( * ~5.95 SET SCREW, M5.95 
4 014770622 2 7'7 1- ;C * ~6.35'7 ;j{ ~ SET SCREW, SOCKET (CP) M6.35 
6 014770622 2 7'7 1- ;C * ~6.35? ;f.~ SET SCREW, SOCKET (CP) M6.35 
9 107308001 2 1- ;( * ~6.35 SET SCREW, M6.35 
10 105140009 1 "")j, 1- 'j] J { - 7 11 BELT COVER PLATE 
11 105141001 1 "")j, 1- 'j] J <- 711 J\ ·:;:It/ PACKING 
12 062710812 2 7"'~476-32X8 SCREW, PAN M4.76-32X8 
13 111039009 1 7'-•J 'j]J{- ~ 1' PULLEY COVER BASE 
14 105144001 2 ;j{ Jj, 1- 11.11 BOLT, M11.11 
15 111040009 1 "j'-1)-'j]J{- PULLEY COVER 
16 105146001 2 ~;(*~6.35 SCREW, M6.35 
17 101800001 2 7' - IJ 'j]J{- ~- 1- PULLEY COVER SEAT ----------1---------- --- ---------------------- ------------------------------------ --

<A11/~-I-='> <STANDARD> 
3-1 181982001 1 ., J: ""Jj, 1- ., )j, 7 ., ~ TIMING BELTWHEELASSY (UPPER) 
5-1 181981001 1 ~11""J" 1- '7JI-7'7 ~ TIMING BELTWHEELASSY (LOWER) 
7 105137001 1 111' ~ /~"")" 1- TIMING BELT 

0 <-7,-8> 
3-2 150653001 1 7' -7., :r: "")" 1-? Jl-7., ~ PULLER TIMING BELT WHEEL ASSY (UPPER) 
5-2 150657001 1 7'- 7 ~ 11 "")j, 1- ., )j, 7 ., ~ PULLER TIMING BELT WHEEL ASSY (LOWER) 
7 111037001 1 111' ~ / ~ "")" 1- TIMING BELT 
18 150659001 1 111' ~ /? 7'- 1) 8'7 ~ TIMING PULLEY (B) ASSY 
19 014760622 2 7'7 1- ;( * ~5.95 SET SCREW, SOCKET (CP) M5.95 
20 150661001 1 7'-7111' ~ /?"'J'- I-A PULLER TIMING BELT (A) 
21 150662009 1 7'- 7 "")j, 1- 'j] J { - PULLER BELT COVER 
22 028680242 2 J{-*iffi-*2-4.37 WASHER, SPRING 2-4.37 
23 062680812 2 7"" ~ 437-40X8 SCREW, PAN M4.37-40X8 --------------------~--- ---------------------- ------------------------------------ --

<A 11 / ~- !-=' ,-7> <STANDARD,-7> 
8 105138009 1 "'J"i- 'j]J{- BELT COVER 

<-8> 
8 111038009 1 "'JI-1-'hJ{- BELT COVER 

0 

118-925-120 
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F . tlfii .. ~1~ I Presser bar mechanism I Stoffdruckerstange I 
Mecanisme du Ia barra de presser I Mecanismo de Ia barra del prensatelas 
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20 
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F. ilf!I •m11Ki I Presser bar mechanism I Stoffdruckerstange I 
Mecanisme du Ia barr a de presser I Mecanismo de Ia barra del prensatelas 

REF.NO. CODE Q'TY t:::/;11 NAME OF PARTS RIV 

2 105091001 1 ::t -+tJ:: ;f. r; ;1 ~ JL-U PRESSER BAR BUSH (U) 
3 100260001 1 1- )I * :/5.95 SET SCREW, M5.95 
5 100260001 1 1- )I * :/5.95 SETSCREW, M5.95 
6 181997001 1 ::t-tti;f.'71f~'7~ PRESSER BAR GUIDE BRACKET ASSY 
6-1 105176001 1 ~)I* :/4.37 SCREW, M4.37 
7 105094009 1 ::t-tti1~J(* PRESSER PLATE SPRING 
8 105095001 1 ::t-tti1~J(*t::/ PIN 
9 105096009 1 7J-+t-*1~J(*"~ PLATE SPRING ASSY 
10 105100001 1 7J-+t-*1~J<*t-;(-tf:ff-* WASHER 
11 148006001 1 ::t-ttiT-3'7-t!'Y-* :.i ADJUST SCREW 
12 021710212 1 j-';1 1- 2~~4.76 NUT,2M4.76 
13 148007001 1 73'71"'.:1 l-4.76 NUT,M4.76 
14 105103001 1 :t it I ;f. '7 7" ?' PRESSER BAR LIFTER 
15 105104001 1 1f / * :/5.95 SHOULDER SCREW, M5.95 
16 105105009 1 t::-tf7"Jf7::J KNEE LIFTER LEVER 
17 102921002 1 1f / * :/7.94 SHOULDER SCREW, M7.94 
18 105106001 1 t:: -tf J7 ?' * :J IJ J ( * TWIST SPRING 
19 105333001 1 '7 it IJ A '7 ~ PRESSER FOOT LIFTER CHAIN ASSY 
21 111027001 1 ;l/1~t::./:J'7~ FACE PLATE HINGE ASSY 
22 100257010 4 ~)I * :/3 .57 SCREW, M3.57 0 
23 111032001 1 ;(/-(~ I-;11~1<-*L STOPPER PLATE SPRING (L) 
24 100242003 2 ~ ;( * :/3.57 SCREW, M3.57 
25 111033001 1 ;1/1~ 1-;C-f~J<-*S STOPPER PLATE SPRING (S) 
26 102843004 1 -tt 7 * :/3 .57 SCREW, FLAT M3.57 
29 062671012 3 -t-.-..:::J357-40X10 SCREW, PAN M3.57-40X10 
30 104449009 1 ;1?7-t!/ OIL CAP 
31 071063550 1 ::J., ~~., 1/4 BEARING BALL 1/4 -------------------- --- ---------------------- ------------------------------------ --

<'J..~/~-1-="> <STANDARD> 
1-1 S06259001 1 :t -tt I ;f. '7 PRESSER BAR 
4-1 111025001 1 ::tit I ;f. '7 ;C ~ JvD PRESSER BAR BUSH (D) 
20 111028009 1 ;1/-(~U FACE PLATE (U) 
27 111026001 1 ;l/1~0 FACE PLATE (D) 
28 111071101 1 ;( /1 ~ DJ'i'';l ~ / PACKING 

<-7,-8> 

0 
1-2 S06261001 1 ::t -tt I ;f. '7 PRESSER BAR 
4-2 150665001 1 ::t -tt I ;f. '7 ;( ~ JvD PRESSER BAR BUSH (D) 
20 150728009 1 ;1/-f~U FACE PLATE (U) 

118-925-210 

-8 -From the library of: Superior Sewing Machine & Supply LLC



G. Jf- :/IUI1Nt I Gauge parts/ Lehren I Pieces du jauge I Piezas de calibradores 

<.A 9/ ~- I'' /STANDARD> 

,-- - - , 5-1 

: l-1-1 ~ : 
I I ~~ I 
I ~ I \.r _____ _) 

1-1 t2 
9~ 9-2 9-1 10-1 13-1 r----19 
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0 

<-7,-8> 

-8 

r----, 
I & I I I 
11-2-1;; I 

1 b r-1-2 
\,. ______ ) 

tr2 

w--4 
F 

6-2 

3-2 

;~~~25-5 25-3 

32~~~-
~- 25-4 

~~~~M~~ 
33 32 27-4 33 

0 

~ 19 

f 18-2 ~17 i ~ ~q;-26 

~~ .. - •ot J2~ 130 29 1 ~1E::~: 
~·~ 

1
• ~ 28 27-2 .w 

22 13-2 r 1 1 
28 27-1 26 

118-925-231 
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G If- V'm11~U Gauge parts / Lehren I Piecesdu jauge I Piezasde calibradores 
REF.NO. CODE Q'TY 1::;., 7- 1 NAME OF PARTS RM 

< .A 9 / ~- j-: /STANDARD> ------- ----------------- --
1-1 * 1 1\ I) 1f "f * ::J ';I "f 
1-1-1 103408002 2 l-7-*::l4.37 
3-1 * 1 J\ 1) 1 :Sl 
4 1 00032004 3 -tt 7 * ::; 4.37 
5-1 * 1 -t-tt::x:? ~ 
6-1 060670812 1 1<1 / I-=357-40X8 
7-1 * 1 ;f"? I}J< 

8 105173004 1 'l7-*::l4.76 
9 * 1 Jl--1\? ~ 
9-1 * 1 JI--1\S 

9-2 * 1 JI--1\L 
9-3 062671412 1 7"':J357-40X1 4 
9-4 105206001 1 JI--J\;j;Jt-1(? ~ 

9-5 062681012 1 71X:J437-40X1 0 
10-1 105303001 1 'l7-*::l3.57 
13-1 * 1 '" - ' ~ 1 t- J7 ;., 71 r; 7 
16 105128001 1 5 ':JJ\-7'/711:Sl 
17 1 05129001 1 7' /711 :Sl if tJ * 
18-1 * 1 7';1/\-?~ 
19 105130001 2 'l7- * ::l3.57 

NEEDLE CLAMP WITH SCREW 
SET SCREW, M4.37 
NEEDLE PLATE 
SCREW, FLAT M4.37 
PRESSER FOOT ASSY 
SCREW, BIND M3.57-40X8 
FEED DOG 
SCREW I M4. 76 
LOOPER ASSY 
LOOPER(S) 
LOOPER(L) 
SCREW, PAN M3.57-40X14 
LOOPER HOLDER ASSY 
SCREW, PAN M4.37-40X10 
SCREW, M3.57 
LOOPER THREAD GUIDE ARM 
LAPPER GUIDE PLATE 
LAPPER GUIDE PLATE WASHER 
LAPPER ASSY 
SCREW, M3.57 

<~~.Eft / THIN MATERIALS> ---------------------
1050870141 2l ~'l/I\ 1)TVX1 (#14) INEEDLETVX1(#14) I 
<tPlJ~·JJ:~ffl/MEDIUM THICK, THICK MATERIALS> ------------ -

02 

0 

2 1050870161 2l ~'l/J\ 1)TVX1 (#16) INEEDLETVX1(#16) I 
<:;f/~3/1~-·:;t OPTIONPARTS> -------------------

~J __________ l~6JJ1991_~--t~~i~-~~-~~Y------------~~~9J~-~~~~~----------------------- -i--
<-7,-8> 
1-2 
1-2-1 
3-2 
4 
5-2 
6-2 
7-2 
8 
10-2 
13-2 
16 
17 
18-2 
19 
22 
23 
24 

2 
25-1 
25-2 
26 
27-1 
27-2 
28 

2 
25-3 
25-4 
25-5 
27-3 
27-4 
32 
33 

29 
30 

* * * 100032004 

* 014760622 

* 105173004 
111443003 

* 105128001 
105129001 

* 105130001 
148876001 
021670102 
062671012 
<-7> 
S36861031 

* * 062680612 
S06315001 
S06314001 
062671012 
<-8> 
S36861031 
S09680001 
S16484001 
S16483001 
S16485001 
S16486001 
062671012 
062680612 

1 /\I) 1f "f * ::J•:J "f * t- 7- * ::l4.37 
1 /\ 1) 1 :Sl 
3 -tt 7 * ::; 4.37 
1 ;t-tt::x:?~ 

1 7'7 t- 7- * ::l5.95 
1 ;t ? 1) J< 

1 'l7- * ::; 4.76 
1 Y' '" 1:: 7 t- 7- * ::; 3.57 
1 " 1J r; ?" 
1 5';1J':- 7'/711 :Sl 
1 7'/7-(-( :Sl ifti* 
1 5':JJ\-? ~ 
2 'l7- * ::l3.57 
1 1\ I) ., T t- IJ ';I T 1f -( 
1 7 ';I t- 1 'l .:Z. 3.57 
1 7"':J357-40X1 0 

2 ~ 'l /I\ I) TVX64NY (#11) 
1 Jt- - J\'S 

1 Jt- -1\'L 

2 71X:J4.37-40X6 
1 JI--J\';J;Jt-115 
1 JI--J':;J;JI-1f l 

2 71X:J357-40X10 

3 ~ 'l /I\ I) TVX64NY (#11) 
1 Jt--1\'S 

1 Jl- - J\'L 

1 JI- - J\'M 

1 Ji- - J\';t-Jt- 1fM 
2 Jt-- Jf;J;Ji-1fl 

3 7 "' :J357-40X10 
3 7 "':J 4.37-40X6 

< :;f -:1 ~ 3 /I~- ·:; I OPTION PARTS> 
S09180 1 o 1 I 1 

1
7 -( / 11- tJ - t: 

060660512 1 J<-( / I-= 31 8-40XS 

- 10 -

NEEDLE CLAMP WITH SCREW 
SET SCREW, M4.37 
NEEDLE PLATE 
SCREW, FLAT M4.37 
PRESSER FOOT MH ASSY 
SET SCREW, SOCKET (CP) M5.95 
FEED DOG 
SCREW, M4.76 
SET SCREW, M3.57 
NEEDLE GUARD 
LAPPER GUIDE PLATE 
LAPPER GUIDE PLATE WASHER 
LAPPER ASSY 
SCREW, M3.57 
NEEDLE GUARD BRACKET 
NUT, 1 M3.57 
SCREW, PAN M3.57-40X10 

NEEDLE TVX1(#11) 
LOOPER (S) 
LOOPER(L) 
SCREW, PAN M4.37-40X6 
LOOPER HOLDER (S) 
LOOPER HOLDER (L) 
SCREW, PAN M3.57-40X10 

NEEDLE TVX1(#11) 
LOOPER (S) 
LOOPER(L) 
LOOPER(M) 
LOOPER HOLDER (M) 
LOOPER HOLDER (L) 
SCREW, PAN M3.57-40X1 0 
SCREW, PAN M4.37-40X6 

I FINGER GUARD 
SCREW, BIND M3.18-40X5 I 

118-925-231 
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H . l'•ri11Ki / lower shaft mechanism I Untere Welle I 
Mecanisme de l'arbre inferieur I Mecanismo del e·e inferior 

r 
-e ---=o--~~ L-----:DJ--)~ __ _j 

--
10 

3 4 5 
L-

7 6 

118-925-305 
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H. l'.mf!01K\ I Lower shaft mechanism I Untere Welle I 
Me d I' b . fe . I M d I . . f . camsme e ar rem neur ecamsmo e eje m enor 

REF.NO. CODE Q'TY l:/;11 NAME OF PARTS RM 

1 105147001 1 :.-11:/? LOWER SHAFT 
2 072620070 1 11 v :l -7 '7 "T 6200Z BALL BEARING, 6200Z 
3 072620180 1 11 y :;.,., '76201 zz BALL BEARING, 6101 ZZ 
4 105150000 1 11v:l?'7"r7:.-~ BALL BEARING BUSH 
5 102716004 2 ";( ~ :/4.37 SET SCREW, M4.37 
6 181970009 1 -"'71 1)/"/"T-~-7 ~ BEARING CASE ASSY 
7 072630200 1 11 y :;? ., '76302 BALL BEARING, 6302 
8 105062001 1 " ;( ~ :/7.94 SETSCREW, M7.94 
9 105155001 1 :.- ;( ~ :/6.35 SCREW, M6.35 
10 105156002 1 :.- ;( ~ :/4.37 SCREW, M4.37 

0 

118-925-305 

0 
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0 

5-4-1. ~-,---I 5-9 

5-s II j o 
L . 

0 

7 

aol 

16~ 
5-21 

w---·5 
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0 

0 

J . 7'- 7 ~ftfl1~ I Puller device mechanism I Ziehvorrichtung I 
Mecanisme due puller I Mecanismo del dispositivo de arrastre 

REF.NO. CODE Q'TY t/ ;11' NAME_OF PARTS 

<-7,-8> 
1 150677109 1 '1'- 7 'J?7-'7~ PULLER DEVICE ASSY 
1-1 150679001 1 "'- / ~ / IJ / ".} "J "J ~ ECCENTRIC WHEEL SHAFT ASSY 
1-2 072600040 2 11 " :; '7 ? .,. 600000 BALL BEARING, 6000DD 
1-3 150682000 1 r< 7" IJ / "111 7 - BEARING COLLAR 
1-4 150683000 1 r< J7 IJ / "j""j' ~ :J.. BEARING BUSH 
1-5 014760622 1 7"-t" ... ;( * '/5.95 SET SCREW, SOCKET (CP) M5.95 
1-6 150684001 1 ::t 1' )I,.~ -)I,. OIL SEAL 
1-7 S251 25001 1 r< 7' IJ / "f7 11 BEARING COVER 
1-8 062670712 3 t"r<::::J357-40X7 SCREW, PAN M 3.57-40X7 
1-9 150686001 1 111'~/"1117- TIMING COLLAR 
1-10 014760622 2 7'-t" ... :J. * '/5.95 SET SCREW, SOCKET (CP) M5.95 
1-11 150687000 1 "'- / ~ / IJ / ".J "J ;I 11 )1,. ECCENTRIC WHEEL SHAFT BUSH 
1-12 117934009 1 ;1'77-t!/ OIL CAP 
1-13 150688101 1 "-/~/1)/"J~ ECCENTRIC WHEEL ASSY 
1-14 150690101 1 ;f "J IJ ".} "J FEED SHAFT 
1-15 S36058001 1 '7 7 ·:; 7- ;I 11 JL- '7 ~ CLUTCH BUSH ASSY 
1-16 014760622 2 7"-t" ... ;( * '/5.95 SET SCREW, SOCKET (CP} M5.95 
1-17 014760622 1 7'-t" 1- ;( '* '/5.95 SET SCREW, SOCKET (CP) M5.95 
1-18 081025570 1 0 1J/"1P25.5 0 RING, P25.5 
1-19 150693000 1 ~ ~ ·:;~::..- PACKING 
1-20 S25126001 1 '7 7 •:; 7- ;I 11 JL- 7 11 CLUTCH BUSH CAP 
1-21 06267071 2 3 t"r<::::J357-40X7 SCREW, PAN M3.57-40X7 
1-22 150608001 1 i! ·:; ... 11 7 - SET COLLAR 
1-23 014760622 2 7'-t" 1- ;( '* '/5.95 SET SCREW, SOCKET (CP} M5.95 
1-24 S36061001 1 '77'/7-'7~ CLUTCHASSY 
1-25 014760622 2 7" -r ... ;( '* '/5.95 SET SCREW, SOCKET (CP) M5.95 
1-26 109153001 1 I::/ PIN 
1-27 014680422 1 7" -r ... ;( '* :; 4.37 '7 ;f, ~ SET SCREW, SOCKET (CP) M4.37 
1-28 150611001 1 'iv - ~1111{'* PLATE SPRING 
1-29 062680512 2 t-r< ::::J437-40X5 SCREW, PAN M4.37-40XS 
1-30 150612001 1 'iv-~'{'* SPRING 
1-31 150613001 1 'i v- ~'{*11'r SPRING HOOK 
1-32 150614001 1 'i v- ~'{-*11-7'1~ .::1. SPRING HOOK BUSH 
1-33 148294001 1 7"-t" ... :J. '* '/3.57'7 ;f, ~ SET SCREW, SOCKET (CP) M3.57 
1-34 150695000 1 ;f "J I) ".J "J ;( 11 )1,. FEED SHAFT BUSH 
1-35 150696001 1 ::t 1' )I,. ~- )1,. OIL SEAL 
1-36 150697001 1 ::t 1' Ji,. ;Y-•:J ... " t-: OIL GAUGE WINDOW 
1-37 150699000 1 ~~·:J~/ PACKING 
1-38 062671012 8 t"r<::::J357-40X1 0 SCREW, PAN M3.57-40X10 
1-39 150641001 1 ::t '7 IJ T 3 ? i! ·:; ;f- 11 / FEED ADJUST BUTTON 
1-40 150700001 1 7- 3 ?-t!'.:J;f-11/'i~ :J.. FEED REGURATE BUTTON BUSH 
1-41 081003670 1 QIJ / "1PW3 ORING,PW3 
1-42 150701001 1 ::t '7 IJ 7-3 r') i! ':I ;f, 11 / J{ * SPRING 
1-43 048040342 1 1- ;I '7 E4 RETAINING RING, E4 
1-44 105113001 1 ~ ;1 *'/12 .70 SCREW, M12.70 
1-45 105215001 1 Jt·:J ~ / PACKING 
2 017822212 1 ;f. JL- 1- 7 .94X22 BOLT, M7.94X22 
3 017821813 2 ;f.JL- I- 7.94X18 BOLT, M7.94X18 
4 025080132 3 t?if:ff-*~ 3 ? 8 WASHER, PLAINS 8 
5-1 150704001 1 7' - 7 ::t if' ::r.;f,r') PULLER PRESSER BAR 
5-2 112763001 1 ::t if' ::r.;f. r') ;I 11 JL-0 PRESSER BAR BUSH (D) 
5-3 014680422 1 7'-t" ... ;( * '/4.37'7 ;f, ~ SET SCREW, SOCKET (CP) M4.37 
5-4 100279109 1 ::ti.t'I.'!-3?-t! ':J*'/ PRESSER ADJUST SCREW 
5-5 S3 1013001 1 7- 3 ? i! •:; -* :;·:; "? ~ -r·:; 1- NUT 
5-6 106794001 1 ::ti.t'I.J{* SPRING 
5-7 141099001 1 ::t i.t' I.J{*ij':ff* SPRING WASHER 
5-8 183128001 1 ::tif' ::r. ;f, r') 7"/ t" 1''7 ~ PRESSER BAR GUIDE ASSY 
5-8-1 062680712 1 t"r< ::::J 437-40X7 SCREW, PAN M4.37-40X7 

- 14 -

R~ 

118-925-241 
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J / it . 7 ft001~ I Puller d . Mecanisme du ev•ce mechanism . -7 e puller I Mecanismo del di: Zreh.vorrichtung I 
-8 r - - - - - posrtrvo de arrastre 

5-B 

~- --, 5-28 5-29 8 

• 

5-400-~I __ _) 

7 

I 
16~ 

5-21 
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0 

0 

J. 7'- 7 ~!10111~ I Puller device mechanism I Ziehvorrichtung I 
Mecanisme due puller I Mecanismo del dispositivo de arrastre 

REF.NO. CODE Q'TY 1::/;({ NAME OF PARTS 

5-9 112618001 1 ;t-tti 7'1f PRESSER FOOT LIFTER 
5-10 150705001 1 7-:::J-IJ"-IJ"I:/'7 STUD SCREW 
5-12 014770622 1 7'7 1- ;( * :/6.35'7 ;f.~ SET SCREW, SOCKET (CP) M6.35 
5-13 150711001 1 ~ { ~ /"f-:1- 1) :/1 TIMING PULLEY SHAFT 
5-14 150712001 1 ~{~;..-"f"f- 1)C1~ TIMING PULLEY (C) ASSY 
5-15 014680422 2 7'7 1- ;( * :/4.37'7 ;f.~ SET SCREW, SOCKET (CP) M4.37 
5-16 150715001 1 77/:/B FLANGE (B) 
5-17 106568003 3 ~ ;( * :/3.57 SCREW, M3.57 
5-18 150716001 1 -:f-7~{~/"}!XJL-I-8 PULLER TIMING BELT (B) 
5-19 150717000 1 ~ { ~:.,"f-:1-•Jo TIMING PULLEY (D) ASSY 
5-20 014680422 2 7'7 1- ;( * :/4.37'7 ;f.~ SET SCREW, SOCKET (CP) M4.37 
5-21 150718001 1 7'-7:/1 PULLER SHAFT 
5-23 014680622 2 7'7 1- ;( * :/4.371 ;f.~ SET SCREW, SOCKET (CP) M4.37 
5-24 150720001 1 1J/~-D TIMING BELT COVER (D) 
5-25 150721001 1 ~~·:; t: STUD SCREW 
5-26 150722001 1 :t.lJ~-u TIMING BELT COVER (U) 
5-27 150723001 1 ~ ;..- * :/3.57 SHOULDER SCREW, M3.57 
5-28 153965001 1 7'-7;t-tt.J:;f.')7'Jf ROLLER PRESSER BAR LIFTER 
5-29 025060232 1 1::7'1!11-*7~')6 WASHER, PLAIN M 6 
5-30 062761012 1 7"' :::J 595-28X 10 SCREW, PAN M5.95-28X10 
6 143602001 2 ~~·:;:\'-I::/ DOWEL PIN 
7 150725001 2 :t.lJ<-•:J:!f:/'if{':J:¥7 UNIVERSAL JOINT ASSY 
8 150726001 1 ·:; ;If 7 ::; '7 UNIVERSAL JOINT SHAFT 
16 S16488001 1 7'-7-tt-tti1 ~ PULLER SUPPORT ASSY ----------~--------- --- ---------------------- -------------------------------------

<-7-3116> 
5-22 S06311201 1 7'-7 PULLER 

<-7-1/4,-8> 
15 154344201 1 7'-7 PULLER 

-16-

RW 

--
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K . 11.- - I~ '"' Me .- IWJi~ I Looper camsme des griffes ~~chan!sm I Greifer I 
ecanJsmo d I e presilladora 
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I 
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20 
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0 

0 

K . Jv - I"\ - ru!i~ I Looper mechanism I Greifer I 
Mecanisme des griffesl Mecanisme del presilladora 

REF.NO. CODE Q'TY t::: / ;11 NAME OF PARTS 

1-2 105166000 1 1\. / ~ / .7. 1) - -j ECCENTRIC WHEEL SLEEVE 
2 181993001 1 -t:f /::j" 711"117~ LOOPER FEEDING FORK ASSY 
2-1 105175001 1 -t:f/:::i"711" 11 LOOPER FEEDING FORK 
2-2 105176001 1 ~ ;~ -* V4.37 SCREW, M4.37 
3 180053001 1 -ti:..-:::i"711"11V77~ LOOPER FEEDING FORK SHAFT ASSY 
3-1 105177001 1 -ti/:::i"71171' V7 LOOPER FEEDING FORK SHAFT 
3-2 105178000 1 -t:f/:::i"7 1171I V7??" LOOPER FEEDING FORK SHAFT BRACKET 
4 105179001 1 ~;~-* V4.76 SCREW, M4.76 
5 105180001 1 Jt-- " 1..- :..- :n :..- 7 ~ LOOPER CONNECTING ROD SET 
5-1 183184001 1 Jt- - J\' t..-:..-:n:..-7 ~ LOOPER CONNECTING ROD ASSY 
5-1-1 105184000 2 ~ ;~-* V2.38 SCREW I M2.38 
5-2 105187001 1 :h7-::J7 :/7 SLIDE BLOCK SHAFT 
5-3 105190001 1 Jl.. - 1\- 1..-1~ - V 7 LOOPER LEVER SHAFT 
5-4 105191001 1 ~;~-*V4.37 SCREW, M4.37 
6 105188001 1 :h 7 -:::J7V7J\'':J~ :,.. PACKING 
7 100260001 1 1- ;~-* V5.95 SET SCREW, M5.95 
8 181987001 1 Jt- - '' v :..- :h :..- 7' :..-1-1111 7 ~ LOOPER CONNECTING ROD GUIDE PLATE ASSY 
8-1 105189001 1 Jt- - "' v :..- :h :..- 7' :..-1- 1111 CONNECTING ROD GUIDE PLATE 
8-2 100366001 2 "Jv t: 7 t- ;~ * v 4.37 SET SCREW, (FT) M4.37 
9 117948000 1 ifjj-* WASHER 
10 151604001 1 1- ;(-* V5.95 SET SCREW, M5.95 
11 105193101 1 Jt-- ' " v 7 IJ :..- 7 7 ~ LOOPER SHAFT LINK SET 
11-1 183185101 1 Jt--l tV 7 IJ :..-7 7 ~ LOOPER SHAFT LINK ASSY 
11-1-1 S35656001 4 7'1-;f.Jv 1- 3.5X10 BOLT, SOCKET M3.5X10 
11-1-2 105176001 1 ~;~-* V4.37 SCREW, M4.37 
11-2 100022004 1 1- •:J "5.95 NUT,M5.95 
11-3 105198000 1 117 V .,-+fif*- WASHER 
13 105201000 1 Jv-l 'f :/ 7 ;~ 11 JH LOOPER SHAFT BUSH (F) 
14 100058003 1 ";( * 'l5.95 SET SCREW, M5.95 
15 148877000 1 Jt- -JfV7;!11JvB LOOPERSHAFTBUSH(~ 

16 151605001 1 !-;!*-V5.95 SET SCREW, M5.95 
17 181971001 1 Jt--J \'V., -c ·:J t-:h7 - LOOPER SHAFT SET COLLAR 
17-1 105209001 1 -t!':J t-:h7- SET COLLAR 
17-2 062680812 1 1-"' :J 43 7 -40X8 SCREW, PAN M4.37-40X8 
18 105210009 1 7~::t71J?T'7117~ FOWARDARM COVERASSY 
19 105211001 1 7~::t71JrJT'711J 'f':J~/ PACKING 
20 105214001 1 ::t-f Jt-?"-:; OIL GAUGE 
21 105113001 1 ~;( -* :/12.70 SCREW, M12.70 
22 105215001 1 Jf':J ~:,.. PACKING 
23 105216001 16 ~;~ * V3.57 SCREW, M3.57 
24 105217009 1 1'7V7??"711 BALL BEARING CAP 
25 105218001 1 1'7 V7??"711J f':J~/ PACKING 
26 062670512 4 1"-"':J357·40X5 SCREW, PAN M3.57-40X5 
27 140518001 1 ~ ;~ *- V7.94 SCREW, M7.94 
28 081007070 1 0 1) /'JP7 0 RING, P7 --------- ---------- ---------------------- -------------------------------------

<.A9 /~-I".-7> <STANDARD ,·7> 
12 105200001 1 Jv-JtV7 LOOPER SHAFT 

<-8> 
12 S16490001 1 Jt- -lfV7 LOOPER SHAFT ----------~--------- --- ---------------------- ------------------------------------

<.A9 /~-1" > <STANDARD> 
1-1 181126001 1 1\./ ~/ IJ /* V•:J ~ ECCENTRIC WHEEL WITH SCREW 
1-1-1 102716004 2 1- ;~ * V4.37 SET SCREW, M4.37 

<-7,-8> 
1-1 S36862001 1 ":.-~:..- 1J:.--*V':J~ ECCENTRIC WHEEL WITH SCREW 
1-1-1 102716004 2 1- ;1. -* V4.37 SET SCREW, M4.37 

RM 

--

--

118-925-306 
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L . ..t.-*il :/ IIJ1j I Upper threading mechan ism I Obererfadens I 
Mecanisme de l'enfilage superieur I Mecanismo del enhebrado superior 

18 

<-8> 

24-2 
,--1 ______ _ 
I \ 
1 24-2-4 I 

i j,~ 1 
I n 1 I I 
I I 
I 24-2-3 24-2-1 I 
l 24-2-2 ) ...._ _________ ...,.., 
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L . .1.-*ii ~ ri11Rt I Upper threading mechanism I Obererfadens I 
Mecanisme de l'enfilage superieur I Mecanismo del enhebrado superior 

REF.NO. CODE Q'TY l:::/;11' NAME OF PARTS RM 

< ;:t,.-9/~ - 1--' > <STANDARD ,-7> 
1-1 105220109 1 7?1't-7'/7-1' 1f 1' UPPER THREAD GUIDE 
2-1 105221001 2 ~ ·:J;t-( t-:h'T THREAD RETAINER 
3 062630412 4 7- "(' ::J 238-S6X4 SCREW, PAN M2.38-56X4 
4 105222001 1 7?1' t-7"/7-1'1f 1' 1' 1-:h'T THREAD GUIDE 
5 062670512 1 -j-"(' :::J357-40XS SCREW, PAN M3.57-40X5 
6 062712012 1 7- "(' ::J 476·32X20 SCREW, PAN M4.76-32X20 
7-1 183166009 1 7?1' 1- 73 7 ~'7~ UPPER TENSION REGULA TOR ASSY 
7-1 -1 181990009 1 7 ?1' l-73'7~1f1' '7 ~ UPPER TENSION REGULA TOR BRACKET ASSY 
7-1 -1-1 105225001 2 '7?1' l- 73'7~-r-7 TENSION STUD 
7-1 -1-2 144105000 2 73 '7 ~/ { *r)I.-If#* SPRING WASHER 
7-1-1-3 105229001 2 73 ') ~ /{,:f,~ ~ -lf#* SPRING WASHER 
7-1-1-4 151012001 2 -j-':J 1- NUT 
7-1-2 145446001 4 1' 1-7-3'7~-tt? TENSION DISC 
7-1-3 159805001 2 1' l- 7-3'7~ -tt ? :t -tt.r. TENSION DISC PRESSER 
7-1-4 105227001 2 1' 1-7-37~/(* TENSION SPRING 
7-1-5 105231000 2 1' ~-~Jt.-;11:::' ;.... PIN 
7-1-6 105232001 1 1' 1- ~ ) t,. ;I ") '7 TENSION RELEASE SHAFT 
7-1-7 105233002 1 1- ;I* "J4.37 SET SCREW, M4.37 
7-1 -8 105234003 1 -r ':J 1- 4.37 NUT, M4.37 0 
15 105235101 1 1' 1-~ Jt- ;t '7 7 TENSION RELEASE CRANK 
16 151602002 1 1- ;I * "J4.37 SET SCREW, M4.37 
17 105236001 1 1' t-~ Jt- ;I v ;.... :h ;.... TENSION RELEASE CONNECTING ROD 
18 105237002 2 1f ;.... * "J3.57 SHOULDER SCREW, M3.57 
19 105238001 1 7? 1' 1- 7'- J.d t-7"/7- 1' UPPER THREAD ARM GUIDE 
20 062670512 1 7- "(' ::J 357-40XS SCREW, PAN M3.57-40X5 
21-1 105239001 1 '7?1' l-7'/l:::/1' 1-:h'T UPPER THREAD TAKE-UP GUIDE 
22 111188001 1 1' l- 7" /7-1'-tfjf * WASHER 
23 111084001 1 "t 7 * "J3.57 SCREW, FLAT M3.57 
24-1 182304001 1 '7?1' l-7'/l:::/'7~ UPPER THREAD TAKE-UPASSY 
24-1-1 105242001 1 '7 ?1' t- 7'/l:::/1' t-7"/7-1' UPPER THREAD TAKE-UP GUIDE 
24-1-2 062630412 1 7-"' ::J 238-56X4 SCREW, PAN M2.38-56X4 
24-1-3 105243001 1 '7? 1' 1-7'/t:/1' 1- :t -tt .r. UPPER THREAD TAKE-UP HOLDER 
24-1-4 105244000 1 7;.... t: /1' 1- :t "t I. I<* SPRING 
24-1-5 105245001 1 1f ;.... * V'2.38 SHOULDER SCREW, M2.38 
24-1-6 100064005 1 ~ ;I * V'3.57 SCREW, M3.57 
25 111809001 1 J\IJ:;f-7;1~Jt-D 1' l-7' / -j--( NEEDLE BAR BUSH (D) THREAD GUIDE 

0 26 062670712 1 -j-"(' ::J 357-40X7 SCREW, PAN M3.57-40X7 
27 105248003 1 if#* WASHER 

118-925-412 
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L . ..1:-*il ~ r111~ I Upper threading mechanism I Obererfadens I 
Mecanisme de l'enfilage superieur I Mecanismo del enhebrado superior 
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L. J:.-*il ~n&l1~ I Upper threading mechanism I Obererfadensl 
Mecanisme de l'enfilage superieur I Mecanismo del enhebrado superior 

REF.NO. CODE Q'TY l::/;(1 NAME OF PARTS RM 

<·8> 
1-2 111070109 1 7?1 t-7'/71111 UPPER THREAD GUIDE 
2-2 105221001 3 ~·:J;C1 t-11?" THREAD RETAINER 
3 062630412 4 7/X::J 238-56X4 SCREW, PAN M2.38-56X4 
4 105222001 1 ??1t-7'/711f11t-11?" THREAD GUIDE 
5 062670512 1 71X::J357-40XS SCREW, PAN M3.57-40X5 
6 062712012 1 71X::J476-32X20 SCREW, PAN M4.76-32X20 
7-2 183167009 1 7?1 t-737:/'7~ UPPER TENSION REGULATORASSY 
7-2-1 181991009 1 '7?1 t-73'7:/;f-7111 UPPER TENSION REGULATOR BRACKET ASSY 
7-2-1-1 105225001 3 ??1 t-737:/;f.rj TENSION STUD 
7-2-1-2 144105000 3 73'];/JLt-"J:t-tf:ff.:t- SPRING WASHER 
7-2-1-3 105229001 3 737:/J<.:t-:/11-tf:ff.:t- SPRING WASHER 
7-2-1-4 151012001 3 7';1 t- NUT 
7-2-2 145446001 6 1 t-73?:/iJ'7 TENSION DISC 
7-2-3 159805001 3 1 t-73'7:/iJ'7::tiJ':t TENSION DISC PRESSER 
7-2-4 105227001 3 1 t-73?:/J<;t. TENSION SPRING 
7-2-5 105231000 3 1 t-~Jj,;( 1::/ PIN 
7-2-6 111076001 1 1 t-~ )!, ;( :; ., TENSION RELEASE SHAFT 
7-2-7 105233002 1 t- ;(-* :J4.37 SET SCREW, M4.37 
7-2-8 105234003 1 7';1 t-4.37 NUT, M4.37 0 
15 105235101 1 1 t- ~JI- ;e '7 7 TENSION RELEASE CRANK 
16 151602002 1 t- ;( * :J4.37 SET SCREW, M4.37 
17 105236001 1 1 t- ~ )!, ;( v / 11 / TENSION RELEASE CONNECTING ROD 
18 105237002 2 11/ * :J3.57 SHOULDER SCREW, M3.57 
20 062670512 1 71X::J357-40XS SCREW, PAN M3.57-40X5 
21-2 111083001 1 7?1 t-7/l::/1 t-11-T UPPER THREAD TAKE-UP GUIDE 
22 111188001 1 1 t-7'/71-tf#.:t- WASHER 
23 111084001 1 -tt7*:J3.57 SCREW, FLAT M3.57 
24-2 182108001 1 7?1 t-7 /l:::/'7~ UPPER THREAD TAKE-UPASSY 
24-2-1 105243001 1 7?1 t-7/l:::/1 1-:t-tt:t UPPER THREAD TAKE-UP HOLDER 
24-2-2 105244000 1 7 /l:::/1 1-:tiJ':tl<;t. SPRING 
24-2-3 105245001 1 11/ * :J2.38 SHOULDER SCREW, M2.38 
24-2-4 100064005 1 ;:, ;( * :J3.57 SCREW, M3.57 
25 111809001 1 /\ 1) ;f.'];( 11 Jl-01 t-7' /71 NEEDLE BAR BUSH (D) THREAD GUIDE 
26 062670712 1 71X::J357-40X7 SCREW, PAN M3.57-40X7 
27 105248003 1 .., :ff-* WASHER 
28 S16491001 1 '7?1 t-7'-.ld t-7'/71-8 UPPER THREAD GUIDE (-8) 

0 29 111072009 1 ~ ';/ ;( 1 t- J7 /71 1- 1) ':J-7 111 THREAD GUIDE SET PLATE 
30 062630412 2 7 1X ::J 238-56X4 SCREW, PAN M2.38-56X4 
31 111073001 2 -tt7-:t- :J2.38 SCREW, FLAT M2.38 

< ~ "f ~ 3 / I~- ':J I OPTION PARTS>< FORCE> 
32 S37186001 1 ------------------------ THREAD TAKE-UP COVER 
33 062680712 2 ------------------------ SCREW, PAN M4.37-40X7 

118-925-412 

-22-From the library of: Superior Sewing Machine & Supply LLC



M1 . 1'-*il ~ IV!1j I Lower threading mechanism I Untererfadens I 
Mecanisme de l'enfilage inferiur I Mecanismo dele enhebrado inferior 
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M1 . 1'-*il ~m11Ht I Lower threading mechanism I Untererfadens I 
Mecanisme de l'enfilage inferiur I Mecanismo dele enhebrado inferior 

REF.NO. CODE Q'TY I::/ ;C1 NAME OF PARTS 

s 062670412 1 7"-"':J 357-40X4 SCREW, PAN M3.57-40X4 
6 062670512 1 7"-"' :J 357·40XS SCREW, PAN M3.57-40X5 
7 062671012 1 7"-"' :J357-40X1 0 SCREW, PAN M3.57-40X10 
10 105255009 1 :/ 111 1-7'/7" 1 7 11 LOWER THREAD GUIDE COVER 
11 105256001 1 J7/7"17 1l i- JC11! J<.t PLATE SPRING 
12 062630412 2 T-"' :J 238-56X4 SCREW, PAN M2.38-56X4 
13 105257009 1 7'/7" 1 7 111:: /~L-7 ~ LOWER THREAD GUIDE HINGE ASSY (L) 
14 105260009 1 J7 /7" 1 7111:: / ~R-7 ~ LOWER THREAD GUIDE HINGE ASSY (R) 
15 062671012 2 7"~ :J357-40X10 SCREW, PAN M3.57-40X10 
18 105268001 1 :/ 1'1l- 3 :JJ7 /7" 1 111J<.t PLATE SPRING 
19 105269001 1 3:J J7/1" 11 1!J < * ~1 PLATE SPRING BRACKET 
20 062670612 1 7"-"' :J357-40X6 SCREW, PAN M3.57-40X6 
21 111107001 1 :/ 11 11- 7 3'7:/ ~ 1 LOWER THREAD TENSION BRACKET 
22 105274001 1 :/ 1111- 7-3 '7 :/if- '7 LOWER THREAD TENSION STUD 
23 062670612 1 7"-"' :J 357-40X6 SCREW, PAN M3.57-40X6 
24 105276001 1 :/ 11 11- 7 3 '7 :/7"';11- '7 ~ LOWER THREAD TENSION NUT ASSY 
27 013761612 1 1- ;C * ~5.95'7 ;f, ~ SET SCREW, (CP) M5.95 
28-1 105280009 1 :/ 111 1-7/ t::: / 711 LOWER THREAD TAKE-UP LEVER COVER 
28-2 105281001 1 7 / l::: /71li- JC 1 1! J< * PLATE SPRING 
28-3 122771002 1 :/ ;C * ~2.38 SCREW, M2.38 
28-4 105284001 1 :/ 111 1- 7 / l::: /~ 1-lt-lti LOWER THREAD TAKE-UP LEVER SUPPORT 
28-5 105285000 1 :/11 1 1- 7 / t::: / 711 ~ '7 LOWER THREAD TAKE-UP LEVER COVER SHAFT 
28-6 105286001 1 :/ 1111- 7/ t::: /~1 LOWER THREAD TAKE-UP LEVER BASE 
28-7 062670612 2 7" ~:J 357-40X6 SCREW, PAN M3.57-40X6 
28-8 105287001 1 7 /t:::/ ~1 7'/ 1" 1 1 11 GUIDE PLATE 
28-9 105288001 2 :/ ;C * ~2.38 SCREW, M2.38 
28-11 062670512 1 7" -"' :J357-40X5 SCREW, PAN M3.57-40X5 
28-12 025040232 1 1::7-tf:ff -* 7~'74 WASHER, PLAIN M 4 
28-13 105291001 1 :/ 11 11-7/ l::: /11- 7' /1" 1 LOWER THREAD TAKE-UP LEVER GUIDE 
28-14 105292001 1 7/ t:: /1 t-J7/1"1111 LOWER THREAD GUIDE PLATE 
28-15 060670612 2 1<1 / t:357-40X6 SCREW, BIND M3.57-40X6 
28-16 105293001 2 .., :11 * WASHER 
28-17 105294001 1 :/1'1 l-7/ t:: / L1 1- :tJ ?- LOWER THREAD GUIDE (L) 
28-18 062670412 1 7"~ :J357-40X4 SCREW, PAN M3.57-40X4 
28-19 105296001 1 7 /t::: / ~ 11 1- :tJ?- THREAD GUIDE 
28-21 105288001 1 :/ ;l * ~2.38 SCREW, M2.38 
29 047501242 1 'A "fiJ /"/f:!/AWS PIN, SPRING ROLLAW5 
30 100064005 2 :/ ;C * ~3.57 SCREW, M3.57 
31 181985001 1 :/ 111 t- 7/ l::: /'7 ~ LOWER THREAD TAKE-UP ASSY 
31-1 105298001 1 :/ 1111-7 / t::/ LOWER THREAD TAKE-UP 
31-2 105299002 2 1- ;C * ~6.35 SET SCREW, M6.35 
32 105300001 1 :/ 11 1 1- :t '7 IJ ~ 1 7' / 7" 1 LOWER THREAD FEED BAR GUIDE 
34 013760610 1 1- ;l * ~5.95'7 ;f, ~ SET SCREW, (CP) M5.95 
35 180054101 1 11-"'" 1) '7 ~ THREAD TRIMMERASSY 
35-1 105306101 2 1 1-~1)111 THREAD TRIMMER PLATE 
35-2 105307101 1 11-~ 1) THREAD TRIMMER 
36 062670612 2 7"~ :J357-40X6 SCREW, PAN M3.57-40X6 
37 105310001 1 Jll- /t:ff '711'R'7 ~ LOOPER SIDE COVER (R) ASSY 
38 105313001 1 :ff'77 1' Rf- ;l 11! J< * PLATE SPRING 
39 105288001 1 :/ ;l * ~2.38 SCREW, M2.38 
40 105315001 1 J!l- l'li :ff '7 7 11 L '7 ~ LOOPER SIDE COVER (L) ASSY 
41 105318001 1 :ff?71'LI-JC11!J<* PLATE SPRING 
42 105288001 1 :/ ;C * ~2.38 SCREW, M2.38 
43 105319000 1 )i, -J"t :ff'771! J< * SPRING 
44 105320000 2 7-J ~t:::'/ PIN, TAPER 
45 105321001 1 J!l - I'll jj '7 7 11 .. ;l SIDE COVER STOPPER 
46 062670412 1 7"-"':J 357-40X4 SCREW, PAN M3.57-40X4 
47 025350132 1 1::7-tf :ff -*:/ 3 '7 WASHER, PLAINS 3.5 
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M 1 . 1'-*i.l ~ rv!1Ri I Lower threading mechanism I Untererfadens I 
Mecanisme de l'enfilage inferiur I Mecanismo dele enhebrado inferior 
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M1. l'*il ~IVIiJ I Lower threading mechanism I Untererfadensl 
Mecanisme de l'enfilage inferiur I Mecanismo dele enhebrado inferior 

REF.NO. CODE Q'TY 1:/ ;1 1' NAME OF PARTS 

< 'A9/~- J-='> <STANDARD> 
33-1 105301001 1 Jt.. - " 1' 1- 7' / 7-1' ~ 1' LOOPER THREAD GUIDE BRACKET 
48-1 105304001 1 Jt.. - I ( { 1- 7' / -j- { LOOPER THREAD GUIDE 
49-1 062660612 1 7--"' :::J 31 8·40X6 SCREW, PAN M3.18-40X6 

< 'A9/~-t:.-7> <STANDARD,-7> 
1-1 105249009 1 ~ ~ 1'1-7'/-J-1' ~ 1' LOWER THREAD GUIDE RETAINER 
2-1 105221001 2 ~·:J)I{ l-11'7 THREAD RETAINER 
3-1 062630412 4 7--"' :::J 238-56X4 SCREW, PAN M2.38-56X4 
4-1 105250009 1 ~ ~ 1' 1- 7' / 7- 1' * Jl-~ LOWER THREAD GUIDE HOLDER 
8-1 105251009 1 ~~ 1' 1-~7"7'/-J-1' ? ~ INGLINED GUIDE TUBE ASSY 
9-1 062670812 2 -j-"\:::J3.57-40X8 SCREW, PAN M3.57-40X8 
17-1 105262001 1 ~~1' I-3:::17'/-J-1'?~ LOWER THREAD GUIDE ASSY 
25-1 105277001 3 ~~1' 1-7-3'7~1' ~ LOWER THREAD TENSION PLATE 
26-1 105278000 1 ~~1' l-73')~1~* TENSION SPRING 
28-10 105289001 1 ~~1' I- -T/I::/R1' 1-117" LOWER THREAD GUIDE (R) 
28-20 105297001 1 -T/I::/~1'1' 1-117"1'~ THREAD GUIDE PLATE 
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M2. 1' -*ii:,. rv11Ht I lower threading mechanism I Untererfadens I 
Mecanisme de l'enfilage inferiur I Mecanismo dele enhebrado inferior 
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M2. 1' -*il ~ !Vlf~ I Lower threading mechanism I Untererfadens I 
Mecanisme de l'enfi lage inferiur I Mecanismo dele enhebrado inferior 

REF.NO. CODE Q'TY 1::/ JI-( NAME OF PARTS 

<-8> 
1-2 111095009 1 :.- ~1'1- 7'/71 111 LOWER THREAD GUIDE RETAINER 
2-2 105221001 3 ~·:J J111-:h'r THREAD RETAINER 
3-2 111073001 6 'if 7 * 'l2.38 SCREW, FLAT M2.38 
4-2 111096009 1 :.-~11-7'/71-if-ifi LOWER THREAD GUIDE SUPPORT 
8-2 111097009 1 :.- ~11-~77'/71 '7~ lNG LlNED GUIDE TUBE ASSY 
9-2 062670812 3 7-"'::J3.57-40XB SCREW, PAN M3.57-40X8 
17-2 111099001 1 :.- ~11- 3::J7'/71~~ ., ~ LOWER THREAD GUIDE PLATE ASSY 
25-2 105277001 4 :.-~ 11- 7-37:.-1~ LOWER THREAD TENSION PLATE 
26-2 111108001 1 :.- ~11-7-37 :.-J{;,t. TENSION SPRING 
51 111072009 1 ~ ':I ;( 1 .. 7' / -j- 1 .. 1) ':I 'r 1 ~ THREAD GUIDE SET PLATE 
52 062630412 2 7.-..;:::J238-56X4 SCREW, PAN M2.38-56X4 
53 111103001 1 :.-~11-3::J~ ~11-7'/71 LOWER THREAD GUIDE 
54 104336003 2 :.- ;( * 'l2.38 SCREW, M2.38 
55 S01694001 1 'if 7 ;.t. 'l2.3BX4 SCREW, FLAT M2.38X4 
56 111105001 1 :.- ;( * 'l2.38 SCREW, M2.38 
57 111106004 1 :.-~11-3::J7'/711~ LOWER THREAD GUIDE PLATE 
58 111110001 1 :.- ~ 1 1- 1 1- 7' /-j-1 L LOWER THREAD GUIDE (L) 
59 111111001 1 :.-~11-11-7'/715 LOWER THREAD GUIDE (5) 
60 111112001 1 :.- ~11-11-7'/71 1 ~ LOWER THREAD GUIDE PLATE 

RIV 

-------------------- --- ---------------------- ------------------------------------ --
<-7,-8> 

33-2 147291001 1 JI- -H1 l-7'/71111 LOOPER THREAD GUIDE BRACKET 
49-2 062671412 1 7--"'::J 357-40X14 SCREW, PAN M3.57-40X14 

<-7> 
48-2 506313001 1 )j,-Jf1 l-7'/71-7 LOOPER THREAD GUIDE-7 

<-8> 
50 516487001 1 JL- - /t1 1- 7' / 71 - B LOOPER THREAD GUIDE (-8) 
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Z . 1t»A~~1~ I Accessories I Zubehor I Accessoires I Accesorios 
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Z. 1'1HiS~raJ1~ I Accessories I Zubehor I Accessoires I Accesorios 

REF.NO. CODE Q'TY 1::/;11 NAME OF PARTS RM 

1 122991001 1 7 '}? 1:: / ;ft' IJ 7 ? [J ACCESSORY BAG 
3-1 105344001 1 * :/"" '7 :/ 2.6X70 SCREW DRIVER2.6X70 
3-2 101572101 1 * :/"" '7 :/5.5X190 SCREW DRIVER 5.5X190 
4-2 100B87001 1 .A/\7"8X9 SPANNER8X9 
7 117466000 1 1:: /1! ';/ 1- PINCETTE 
8 114483002 1 _;r, IJ ;f 1 7 - ? ~ OILERASSY 
9 154702002 1 ;t 1 JLdl /? OIL TANK 
11 S02768109 1 11-?71"1?~4 COTTON STAND ASSY 4 
11-1 150189109 1 •j" 7 Jr ';I 1- BRACKET 
11-2 502773001 1 1" 7 Jr ';I 1- * :; 1! ';/ 1- COTTON STAND BRACKET SCREW SET 
11-2-1 062060806 2 7-~::::J6X8 SCREW, PAN M6X8 
11-2-2 031452206 3 ""Jl,;~? 45X22 WOOD SCREW, ROUND M4.5X22 
11-3 150172003 2 ::::J7J..I\-f7' COLUMN PIPE 
11-4 150106003 1 ::::J7J.. :l31/l-?~ COLUMN JOINT ASSY 
11-4-1 062501406 2 7-~::::J5X14 SCREW, PAN M5X14 
11-4-2 021500106 2 1:/.:l.j-';/ 1-5 NUT, 1 M5 
11-5 150174000 1 ::I 7 J.. ::\' "\' ';I 7 COLUMN CAP 
11-6 S02778002 2 A 1'- Jl,; ;f; Jl- 1" - 2 SPOOL HOLDER 2 
11-7 S02780001 2 A 7'- JL; '*- ::/ 1! '/ 1- 2 SPOOL SCREW SET 2 
11-7-1 150179002 4 A 7'- Jl- ::/? B SPOOL SHAFT (B) 
11-7-2 028050246 4 J{-*if7i'*-2-5 WASHER, SPRING 2-5 

0 
11-7-3 021500106 8 1 :/.:l.j-';1 1-5 NUT, 1 M5 
11-7-4 S37037001 2 7-~::::J 1::7 if5X32 SCREW, PAN (P WASHER) M5X32 
11-7-5 S37038001 2 7-~::::J 1::7 if5X14 SCREW, PAN (PWASHER) M5X14 
11-8 150180001 4 7?"if7 SPOOL STAND BASE 
11 -9 150182000 4 .A 1'- Jl-"" ·:; 1- SPOOL MAT 
11-10 126863001 4 A 7 - Jl- ? '/ :/ 3 / SPOOL CUSHION 
11-11 S02786002 2 .At.-'.:lrl\/7i-?~2 THREAD HANGERASSY 2 r--------------------- t---- ---------------------- ------------------------------------ --
<A 9 / ~- f-:" (~11.1J,Ef.j)/STANDARD (THIN MATERIALS)> 

5 11050870141 8~~;///\I)TVXl (#14) I NEEDLE TVX1(#14) I 
<A 9 / ~- t-:'($~~,1\I~,Ef.l)/STANDARD(MEDIUM THICK, THICK MATERIALS)> 
5 11050870161 81 ~ ://I\ 1) TVX1 (#16) I NEEDLE TVX1(#16) I 
<-7,-8> 
4-1 142721001 1 6:h?;f.')AJ\j-3 HEXAGONAL WRENCH 3 

0 
5 S36861031 8 ~ ;///\ IJTVX64NY (#1 t) NEEDLE TVX64NY (#11) --------------------t---- r----------------------- ----------------------------------------

<tiHi:l.Ef.l/ FOR EXPORT> 
10 144228001 1 ------------------------ HEAD COVER 
12 133636009 1 ------------------------ THREADLE PEDAL 
13 180827009 2 ------------------------ THREADLE PEDAL STOPPER ASSY 
14 117437109 1 ------------------------ FOOT LIFTER PEDAL 
15 109656009 1 ------------------------ CONNECTING LEVER (L) 
16 100463001 2 ------------------------ BOLT, M7.94 
17 106062009 1 ------------- ----------- THREADLE PEDAL SHAFT 
18 109657009 2 ------------------------ THREADLE PEDAL BRACKET 
19 100469002 4 ------------------------ WOOD SCREW, FLATM5.1X26 
20 105359001 2 ------------------------ CONNECTING ROD 
21 181225001 1 ------------------------ CONNECTING ROD CLAMP ASSY 
22 116016001 2 ------------------------ PEDAL STOPPER 
23 021400106 2 ------------------------ NUT, 1 M4 
24 062401406 2 ------------------------ SCREW, PAN M4X14 

118-925-910 
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1±fi~lj~~-l[~ I DIFFERENT PARTS LIST I ZUBEHORLISTE I 
LISTE DES PIECES ACCESSOIRES I LIST A DE PIEZAS ACCESORIAS 

< 7. - I'" I FOR STANDARD> 
3/16 (4.8mm) 1/4(6.4mm) 

~1m ~~ 1/8(3.2mm) 5!32 (4mm) <* :~ilffl/Brank stitches) <*=~Sffl/Brank stitches) 

-~ Name of 
tfl~~ffl tf!J¥~ffl 

Medium thick Medium thick $J~ffl tf!Jt:~ffl cp!j:~ffl 
IJ~ffl Ref.No. parts materials materials Thin materials 

Medium thick Medium thick 
Thick materials 

materials materials 

I\ 1) -:/ :!f * :;;-·y :!f 4 ' 4 ' 
Needle 

G-1-1 damp 'll Q (1) 
with screw 

181076-001 181075-001 181077-001 181074-001 

~ I I\ I) 1 9 w ..... G-3-1 Needle plate 

* * 
105088-001 101940-001 105403-001 505946-001 105403-001 101554-001 106159-001 511508-001 

;f-tfi-7~ ~ ' ' ' ~ G-5-1 Presser foot 
assy 

105114-001 101941-001 101491-001 101555-001 106160001 

;f '7 i) I\ 

' ' ' ' ' ' G-7-1 Feed dog 

* * 
105172-001 101943-001 105404-001 505947-001 105404-001 101557-001 106169-001 s 11509-001 

11 

0 0 
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I 

<7- 9/ ~- t'' Ff.I / FORSTANDARD> 

1/8(3.2mm) 
~1m-~ ~.:g c:p~~m 

Ref.No. Name of parts Medium thick 
materials 

G-9 Jv-H-7 ~I 1 (G-9-1) Looperassy 
(G-9-2) (Jv -1 ~s 1 Looper (S)) 

(Jv- 1 ~ L/ Looper (L)) 

110427-001 
(105203-001) 
(105204-001) 

Jv-1~ t 1t-r:.-71r'J7 
G-13-1 Looper thread 

guide arm 

105302-001 

7 ·;~ H- '7 ~ (MH) ~ G-18-1 Lapper assy (MH) 

101488-001 

0 

5/32 (4mm) 
c:p~~m 

Medium t hick 
materials 

1 
110428-001 

(1 01944..001) 
(1 01945..001) 

~ 

~ 
101949-001 

0 

3/16 (4.8mm) 1/4(6.4mm) 
<*=~Sffl /Brank stitches) <*=~Sffl /Brank stitches) 

~~m 
cp!J~ffl cpfj~ffl 

l¥~ffl 
Thin materials 

Medium t hick Medium thick 
Thick materials 

materials materials 

1 ~ ~ ~ ~ 

~ 

110429-001 110430-001 145821-001 
(1 01492-001) (101558-001) ~ 

(101493-001) (1 01559-001) ~ 

~ ~ t ~ 
101560-001 106170-001 

~ ~ ~ ~ ~ 

* (M) 
101497-001 101494-001 101497-001 101561-001 

118-925-231 
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<-7,-8> 

~ ft~Hif -15- 8b .:g 
Ref.No. Name of parts 

G-1-2 

G-1-2-1 

G-3-2 

G-5-2 

G-7-2 

G-13-2 

G-18-2 

/\ 1) :)( ~ * :; ·y ~ 
Needle clamp 
with screw 

t- j, * :; (illl~) 
Set screw (Q'ty) 

I\ 1) 1 ~ 
Needle plate 

:;f1fi12. 
Presser foot assy 

:;f 1 I) J \ 

Feed dog 

1\ I) rJ Jr 
Needle guard 

5 "J J '\- 1 2. (M) 
lapper assy (M) 

G-25-1 Jt..- H (S) 
Looper (S) 

G-25-2 Jt..- J'\ (L) 
Looper(L) 

-7 

3/16 (4.8mm) 1/4 (6.4mm) 
i!1m.ffl / Thin materials i!1m.ffl /Thin materials 

181077-001 181074-001 

103408-002 (2) 

506318-101 509672-101 

• 
~ 
~~ " 

~~~ 
506303-001 509673-001 

506319-001 509678-001 

506310-001 148973-001 

101494-001 509679-001 

1 1 
506317-001 (5) 509680-001 (5) 

------------------ -------------------

-8 

1/8x2 
(3.2 x 3.2mm) 

516500-001 
-------------------

146427-001 (3) 

516475-101 

~~ 
~~ 

516477-001 

516476-001 

516482-001 

506316-001 (L) 509681-001 (L) 516484-001 (L) 
------- --------------- -------------------r------------------ ------------------

G-25-3 Jt.. -I '\ (M) 
Looper(M) 

-33 -

516483-001 (M) 
118-925-231 

0 

0 
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INDEX/INDICE 

CODE REF.NO. 

501694001 M2 -55 
502768109 z - 11 
502773001 z - 11-2 
502778002 z - 11-6 
502780001 z - 11-7 
502786002 z -11-11 
506259001 F - 1-1 
506261001 F - 1-2 
506311201 J -5-22 
506313001 M2 -48-2 
506314001 G -27-2 
506315001 G -27-1 
509180101 G -29 
509680001 G -25-3 
516483001 G -25-5 
516484001 G - 25-4 
516485001 G -27-3 
516486001 G -27-4 
516487001 M2 -SO 
516488001 J -16 
516490001 K - 12 
516491001 L -28 
518874001 c -10 
525125001 J - 1-7 
525126001 J - 1-20 
531013001 J - S-5 
533750001 D -4 
535656001 K -11-1-1 
536058001 J - 1-15 
536061001 J -1-24 
536861031 G -2 

G -2 
z -5 

536862001 K - 1-1 
537037001 z - 11-7-4 
537038001 z -11-7-5 
537186001 L -32 
013760610 M1 -34 
013761612 M1 -27 
014680422 J -1-27 

J - S-3 
J -5-15 
J -5-20 

014680622 J -5-23 
014760622 E -19 

G -6-2 
J - 1-5 
J - 1-10 
J - 1-16 
J - 1-17 
J - 1-23 
J - 1-25 

014770622 E -4 
E -6 
J -5-12 

017821813 J -3 
017822212 J -2 
021400106 z -23 
021500106 z - 11-4--2 

z -11-7-3 
021670102 G -23 
021710212 F -12 
025040232 M1 -28-12 

Page CODE 

28 025060232 
30 025080132 
30 025350132 
30 028050246 
30 028680242 
30 031452206 
8 047501242 
8 048040342 
16 060660512 
28 060670512 
10 060670612 
10 060670812 
10 062060806 
10 062401406 
10 062501406 
10 062630412 
10 
10 
28 
16 
18 
22 
4 062660612 
14 062670412 
14 
14 
4 062670512 
18 
14 
14 
10 
10 
30 
18 062670612 
30 
30 
22 
24 062670712 
24 
14 
14 
16 062670812 
16 
16 
6 062671012 
10 
14 
14 
14 
14 
14 
14 062671412 
6 
6 062680512 
16 062680612 
14 
14 062680712 
30 
30 062680812 
30 
10 062681012 
8 
24 

REF.NO. Page CODE REF.NO. Page 

J - 5-29 16 062681212 D - 3-1-2 4 
J -4 14 062710812 E -12 6 
M1 -47 24 062712012 L -6 20 
z -11-7-2 30 L -6 22 
E -22 6 062761012 J -5-30 16 
z - 11-2-2 30 071063550 F - 31 8 
M1 -29 24 072600040 J - 1-2 14 
J - 1-43 14 072620070 H - 2 12 
G -30 10 072620180 H - 3 12 
D - 1-1-1 4 072620200 B -2 2 
M1 - 28-15 24 072630200 B -6 2 
G - 6-1 10 H -7 12 
z - 11 -2-1 30 081003670 J - 1-41 14 
z -24 30 081006070 D -5 4 
z - 11-4--1 30 081007070 K -28 18 
L -3 20 081025570 J - 1-18 14 
L -3 22 100022004 K - 11 -2 18 
L -24-1-2 20 100032004 G -4 10 
L -30 22 G -4 10 
M1 -3-1 26 100058003 K -14 18 
M1 -12 24 100064005 L - 24--1-6 20 
M2 -52 28 L -24-2-4 22 
M1 -49-1 26 M1 -30 24 
M1 -5 24 100242003 F -24 8 
M1 -28-18 24 100251001 c -17 4 
M1 -46 24 D - 2-1-1 4 
K -26 18 100257010 F -22 8 
L -5 20 100260001 c -14 4 
L -5 22 F -3 8 
L -20 20 F -5 8 
L -20 22 K -7 18 
M1 -6 24 100279109 J -5-4 14 
M1 -28-11 24 100366001 K -8-2 18 
M1 -20 24 100463001 z -16 30 
M1 -23 24 100469002 z -19 30 
M1 -28-7 24 100887001 z -4-2 30 
M1 -36 24 101091001 A -6 2 
J - 1-8 14 101572101 z -3-2 30 
J - 1-21 14 101800001 E -17 6 
L -26 20 102716004 H - 5 12 
L -26 22 K -1-1-1 18 
c -2 4 K -1-1-1 18 
M1 -9-1 26 102843004 F -26 8 
M2 -9-2 28 102921002 F -17 8 
F -29 8 103408002 G -1-1-1 10 
G -24 10 104336003 M2 -54 28 
G -28 10 104449009 F -30 8 
G -32 10 105054000 B - 1 2 
J - 1-38 14 105056000 B -3 2 
M1 -7 24 105057000 B -4 2 
M1 -15 24 105062001 B -7 2 
G -9-3 10 H -8 12 
M2 -49-2 28 105063001 B -8 2 
J -1-29 14 105064001 B -9-1 2 
G -26 10 105065001 B -9-2 2 
G -33 10 105066001 B -9-3 2 
J - 5-8-1 14 105067001 B -9-4 2 
L -33 22 105071001 B -9-7 2 
E -23 6 105072001 c -15 4 
K -17-2 18 105073001 c -16 4 
c -8 4 105074001 c - 1-1 4 
D -3-1-3 4 105075001 c - 1-2 4 
G -9-5 10 
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~51/INDEXNERZEICHIS/ 
INDEX/INDICE 

CODE REF.NO. 

105076001 c - 1-3 
105077000 c - 5 
105078001 c -6 
105079001 c - 7 
105087014 G -2 

z -5 
105087016 G -2 

z - 5 
105091001 F - 2 
105094009 F - 7 
105095001 F -8 
105096009 F -9 
105100001 F - 10 
105103001 F -14 
105104001 F - 15 
105105009 F -16 
105106001 F - 18 
105113001 J - 1-44 

K - 21 
105128001 G - 16 

G - 16 
105129001 G - 17 

G -17 
105130001 G - 19 

G - 19 
105131009 E - 1 
105132001 E -2 
105137001 E -7 
105138009 E -8 
105140009 E - 10 
105141001 E - 11 
105144001 E -14 
105146001 A - 5 

E -16 
105147001 H - 1 
105150000 H - 4 
105155001 H -9 
105156002 H -10 
105157001 D - 1 
105161003 D - 1-1-2 
105162001 D - 1-1-3 
105163001 D - 1-2 
105164000 D - 1-3 
105166000 D -2-2 

K - 1-2 
105168001 D - 3-1-1 
105170001 D -3-2 
105173004 G -8 

G -8 
105175001 K - 2-1 
105176001 F -6-1 

K -2-2 
K -11-1-2 

105177001 K -3-1 
105178000 K -3-2 
105179001 K -4 
105180001 K -5 
105184000 K - 5-1-1 
105187001 K -5-2 
105188001 K -6 
105189001 K -8-1 
105190001 K -5-3 
105191001 K -5-4 

Page 

4 
4 
4 
4 
10 
30 
10 
30 
8 
8 
8 
8 
8 
8 
8 
8 
8 
14 
18 
10 
10 
10 
10 
10 
10 
6 
6 
6 
6 
6 
6 
6 
2 
6 
12 
12 
12 
12 
4 
4 
4 
4 
4 
4 
18 
4 
4 
10 
10 
18 
8 
18 
18 
18 
18 
18 
18 
18 
18 
18 
18 
18 
18 

CODE REF.NO. 

105193101 K - 11 
105198000 K - 11-3 
105200001 K - 12 
105201000 K - 13 
105206001 G -9-4 
105209001 K - 17-1 
105210009 K - 18 
105211001 K - 19 
105214001 K -20 
105215001 J - 1-45 

K -22 
105216001 K - 23 
105217009 K -24 
105218001 K -25 
105220109 L - 1-1 
105221001 L - 2-1 

L -2-2 
M1 -2-1 
M2 - 2-2 

105222001 L -4 
L - 4 

105225001 L -7-1-1-1 
L -7-2-1-1 

105227001 L -7-1-4 
L -7-2-4 

105229001 L -7-1-1-3 
L -7-2-1-3 

105231000 L -7-1-5 
L - 7-2-5 

105232001 L - 7-1-6 
105233002 L -7-1-7 

L -7-2-7 
105234003 L . 7-1-8 

L -7-2-8 
105235101 L - 15 

L - 15 
105236001 L -17 

L - 17 
105237002 L -18 

L - 18 
105238001 L -19 
105239001 L - 21-1 
105242001 L . 24-1-1 
105243001 L -24-1-3 

L -24-2-1 
105244000 L . 24-1-4 

L -24-2-2 
105245001 L -24-1-5 

L -24-2-3 
105248003 L -27 

L - 27 
105249009 M1 -1-1 
105250009 M1 -4-1 
105251009 M1 -8-1 
105255009 M1 -10 
105256001 M1 - 11 
105257009 M1 -13 
105260009 M1 - 14 
105262001 Mi - 17-1 
105268001 M1 - 18 
105269001 M1 -19 
105274001 M1 -22 
105276001 M1 -24 

-35-

Page CODE REF.NO. Page 

18 105277001 M1 - 25-1 26 
18 M2 · 25-2 28 
18 105278000 M1 - 26-1 26 
18 105280009 M1 -28-1 24 
10 105281001 M1 -28·2 24 
18 105284001 M1 -28-4 24 
18 105285000 M1 -28-5 24 
18 105286001 M1 -28-6 24 
18 105287001 M1 - 28-8 24 
14 105288001 M1 -28-9 24 
18 M1 -28-21 24 
18 M1 -39 24 
18 M1 -42 24 
18 105289001 M1 - 28·10 26 
20 105291001 M1 · 28-13 24 
20 105292001 M1 -28-14 24 
22 105293001 M1 · 28-16 24 
26 105294001 M1 - 28-17 24 
28 105296001 M1 -28-19 24 
20 105297001 M1 -28-20 26 
22 
20 

105298001 M1 -31-1 24 
105299002 M1 · 31-2 24 0 

22 105300001 M1 -32 24 
20 105301001 M1 · 33-1 26 
22 105303001 G - 10-1 10 
20 105304001 M1 -48-1 26 
22 105306101 M1 -35-1 24 
20 105307101 M1 -35-2 24 
22 105310001 M1 -37 24 
20 105313001 M1 -38 24 
20 105315001 M1 -40 24 
22 105318001 M1 -41 24 
20 105319000 M1 -43 24 
22 105320000 M1 -44 24 
20 105321001 M1 -45 24 
22 105333001 F - 19 8 
20 105337001 A -4 2 
22 105341001 A -7 2 
20 105344001 z -3-1 30 
22 105359001 z -20 30 
20 
20 
20 

105363001 c -4 4 
106062009 z -17 30 
106568003 J -5-17 16 

0 
20 106794001 J -5-6 14 
22 107308001 E -9 6 
20 108896001 c -3 4 
22 109153001 J - 1-26 14 
20 109407001 c - 15 4 
22 109656009 z - 15 30 
20 109657009 z - 18 30 
22 109743001 D -3-1 4 
26 109993001 c -23 4 
26 111024001 c -13 4 
26 111025001 F -4-1 8 
24 111026001 F -27 8 
24 111027001 F . 21 8 
24 111028009 F -20 8 
24 111032001 F -23 8 
26 111033001 F -25 8 
24 111037001 E -7 6 
24 111038009 E -8 6 
24 111039009 E -13 6 
24 111040009 E -15 6 
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CODE REF.NO. 

111070109 L - 1-2 
111071101 F - 28 
111072009 L - 29 

M2 -51 
111073001 L - 31 

M2 · 3-2 
111076001 L - 7-2-6 
111083001 L - 21 -2 
111084001 L -23 

L -23 
111095009 M2 - 1-2 
111096009 M2 - 4-2 
111097009 M2 -8-2 
111099001 M2 - 17-2 
111103001 M2 - 53 
111105001 M2 -56 
111106004 M2 -57 
111107001 M1 - 21 
111108001 M2 -26-2 
111110001 M2 - 58 
1111 11001 M2 - 59 
111112001 M2 -60 
111188001 L -22 

L -22 
111193001 B -9-6 
111194001 B - 10 
111443003 G - 10-2 
111809001 L - 25 

L -25 
111863001 c -19 
112618001 J -5-9 
112763001 J -5-2 
113605001 c -9 
113608000 c - 22 
114483002 z -8 
116016001 z -22 
117437109 z -14 
117466000 z -7 
117934009 J - 1-12 
117948000 K -9 
120311002 B -9-5 
122771002 M1 -28-3 
122991001 z - 1 
126863001 z -11-10 
133636009 z - 12 
140518001 K -27 
140890009 c -20 
141099001 J -5-7 
142721001 z -4-1 
143602001 J -6 
144105000 L -7-1-1-2 

L -7-2-1-2 
144228001 z -10 
145446001 L -7-1-2 

L -7-2-2 
145826001 A -2 
147291001 M2 -33-2 
148006001 F - 11 
148007001 F - 13 
148294001 J - 1-33 
148876001 G -22 
148877000 K - 15 
150106003 z - 11-4 

Page CODE 

22 150172003 
8 150174000 
22 150179002 
28 150180001 
22 150182000 
28 150189109 
22 150608001 
22 150611001 
20 150612001 
22 150613001 
28 150614001 
28 150641001 
28 150653001 
28 150657001 
28 150659001 
28 150661001 
28 150662009 
24 150665001 
28 150677109 
28 150679001 
28 150682000 
28 150683000 
20 150684001 
22 150686001 
2 150687000 
2 150688101 
10 150690101 
20 150693000 
22 150695000 
4 150696001 
16 150697001 
14 150699000 
4 150700001 
4 150701001 
30 150704001 
30 150705001 
30 150711001 
30 150712001 
14 150715001 
18 150716001 
2 150717000 
24 150718001 
30 150720001 
30 150721001 
30 150722001 
18 150723001 
4 150725001 
14 150726001 
30 150728009 
16 151012001 
20 
22 151602002 
30 
20 151604001 
22 151605001 
2 
28 151927001 
8 153965001 
8 154344201 
14 154702002 
10 156792001 
18 159805001 
30 

REF.NO. Page CODE REF. NO. Page 

z - 11-3 30 159805001 L -7-2-3 22 
z - 11-5 30 180053001 K -3 18 
z - 11-7-1 30 180054101 M1 -35 24 
z - 11-8 30 180827009 z -13 30 
z - 11-9 30 180907001 D -3 4 
z - 11-1 30 181107001 D -2-1 4 
J - 1-22 14 181126001 K - 1-1 18 
J - 1-28 14 181225001 z -21 30 
J - 1-30 14 181966001 D -2 4 
J - 1-31 14 181970009 H -6 12 
J - 1-32 14 181971001 K -17 18 
J - 1-39 14 181980001 B -9 2 
E -3-2 6 181981001 E -5-1 6 
E -5-2 6 181982001 E - 3-1 6 
E -18 6 181985001 M1 -31 24 
E -20 6 181987001 K -8 18 
E - 21 6 181990009 L -7-1-1 20 
F -4-2 8 181991009 L - 7-2-1 22 
J - 1 14 181993001 K -2 18 
J - 1-1 14 181996009 B -5 2 
J - 1-3 14 181997001 F -6 8 
J - 1-4 14 182102001 c - 1 4 
J - 1-6 14 182108001 L -24-2 22 
J - 1-9 14 182304001 L -24-1 20 
J - 1-11 14 183128001 J -5-8 14 
J - 1-13 14 183166009 L - 7-1 20 
J - 1-14 14 183167009 L -7-2 22 
J - 1-19 14 183182001 D - 1·1 4 
J -1-34 14 183184001 K -5-1 18 
J - 1-35 14 183185101 K - 11-1 18 
J - 1-36 14 
J - 1-37 14 
J -1-40 14 
J - 1-42 14 
J -5-1 14 
J -5-10 16 
J -5-13 16 
J -5-14 16 
J -5-16 16 
J -5-18 16 
J -5-19 16 
J -5-21 16 
J -5-24 16 
J -5-25 16 
J -5-26 16 
J -5-27 16 
J -7 16 
J -8 16 
F -20 8 
L -7-1-1-4 20 
L -7-2-1-4 22 
L - 16 20 
L -16 22 
K -10 18 
D -6 4 
K -16 18 
c -21 4 
J -5-28 16 
J -15 16 
z -9 30 
G -21 10 
L -7-1-3 20 
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